


Mr. Mark Watton - 2 - May 29, 2007 
OWD Master Reclamation Permit 
 

 

California Environmental Protection Agency 
 

  Recycled Paper 

 
Enclosure: Order No. R9-2007-0037  
 
cc:   Mr. Brian Bernados (hard copy and electronic format by email) 
   District Engineer 
   State Department of Health Services 
   1350 Front Street, Room 2050 
   San Diego, California 92101 
   BBernado@dhs.ca.gov 
 

Mr. Ron Coss (electronic format by email only) 
Ronald.Coss@sdcounty.ca.gov 
 
Mr. Alan Langworthy (electronic format by email only)      

   ALangworthy@sandiego.gov 
 
R: 325858 

 
 
 
 
 
 



 

 

 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

SAN DIEGO REGION 
9174 Sky Park Court, Suite 100 
[...]
1981.  Addendum No. 2 increased the allowable discharge rate to 1.3 MGD to 
account for additional increased effluent storage pond capacity.  Upon adoption, 
Addendum No. 2 superseded Addendum No. 1.  

4. Addendum No. 3 to Order No. 78-55 was adopted by the Regional Board on July 27, 
1981.  Addendum No. 3 established effluent limitations for mineral constituents, 
which were required to be achieved using desalting facilities by January 1, 1982.  
Addendum No. 3 also decreased the allowable discharge rate to 1.0 MGD 

5. Addendum No. 4 to Order No. 78-55 was adopted by the Regional Board on 
November 23, 1981.  Addendum No. 4 extended the completion date for desalting 
facilities established in Addendum 3 from January 1, 1982 to March 31, 1982. 

6. Technical Change Order No. T-1 to Monitoring and Reporting Program No. 78-55 
was issued by the Regional Board Executive Officer on November 24, 1981.  
Technical Change Order No. T-1 revised the reclamation site monitoring program in 
Order No. 78-55.  



Order No. R9-2007-0038  Master Reclamation Permit 
 

 

 3  

7. Addendum No. 5 to Order No. 78-55 was adopted by the Regional Board on April 19, 
1982.  Addendum No. 5 extended the completion date for desalting facilities 
established in Addendum 4 from March 31, 1982 to May 15, 1982. 

8. Addendum No. 6 to Order No. 78-55 was adopted by the Regional Board on July 18, 
1983.  Addendum No. 6 authorized the use of secondary-treated wastewater for 
landscape irrigation and fire protection at the 248-acre San Diego Gas and Electric 
(SDG&E) Miguel Substation site in Spring Valley. 

9. Addendum No. 7 to Order No. 78-55 was adopted by the Regional Board on January 
28, 1985.  Addendum No. 7 authorized the use of secondary-treated wastewater for 
soil compaction at the Eastlake I development, east of Chula Vista. 

10. Addendum No. 8 to Order No. 78-55 was adopted by the Regional Board on 
September 16, 1985.  Addendum No. 8 authorized the one-time use of secondary-
treated wastewater to fill a recreational lake within the Eastlake development. 

11. On June 15, 1986, the Regional Board adopted Order No. 87-99, Waste Discharge 
Requirements for the Otay Municipal Water District Jamacha Basin Facility, which 
established requirements for the discharge by irrigation of up to 1.3 MGD of tertiary-
treated domestic wastewater at specific use sites.  Upon adoption, Order No. 87-99 
superseded Order No. 78-55.  The updated order was adopted as a consequence of 
the FY 1986/87 waste discharge order update program and in accordance with 
former Section 2232.2 of the California Administrative Code. 

12. By letter dated February 26, 1990, the Regional Board Executive Officer authorized 
temporary storage of tertiary-treated wastewater in two additional storage ponds.                                                                 

13. On January 28, 1991, the Regional Board adopted Order No. 91-09, Waste 
Discharge Requirements for the Otay Municipal Water District Jamacha Basin 
Facility, which established requirements for the discharge by irrigation of up to 1.3 
MGD of tertiary-treated domestic wastewater meeting California Code of Regulations 
Title 22 standards.  Use sites included parks, playgrounds, schoolyards, and other 
areas where the public has similar access/exposure.  Order No. 91-09 also 
authorized the use of nine OWD storage ponds.   Upon adoption, Order No. 91-09 
superseded Order No. 87-99. 

14. On June 29, 1992, the Regional Board adopted Order No. 92-25, Waste Discharge 
Requirements for the Otay Municipal Water District Jamacha Basin Facility, which 
established requirements for the discharge by irrigation of up to 1.3 MGD of tertiary-
treated domestic wastewater meeting California Code of Regulations Title 22 
standards.  Designated use sites locations were within the following hydrologic areas 
(HAs) and subareas (HSAs): Telegraph (HSA 909.11), La Nacion (HSA 909.12), and 
the Salt Creek portion of Otay Valley (HA 910.20).  Upon adoption, Order No. 92-25 
superseded Order No. 91-09. 



Order No. R9-2007-0038  Master Reclamation Permit 
 

 

 4  

15. Addendum No. 1 to Order No. 92-25 was adopted by the Regional Board on May 21, 
1997.  Addendum No. 1 increased the incremental sulfate effluent limitations from 60 
mg/L (30-day average) and 100 mg/L (daily maximum) to 100 mg/L (30-day average) 
and 150 mg/L (daily maximum). 

16. On November 7, 2006, OWD submitted an initial Report of Waste Discharge 
(ROWD), including an engineering report (titled Otay Water District Ralph W. 
Chapman Water Reclamation Facility Engineering Report on the Production, 
Distribution and Use of Recycled Water), to the Regional Board, which provided 
details on its current and proposed recycled water sources, treatment processes, 
storage facilities, distribution system, and HSAs.   

After completing review of OWD’s ROWD, the Regional Board provided a copy of the 
engineering report to the State of California Department of Health Services (DHS).  
The Regional Board provided written comments on the ROWD to OWD.  
Representatives from OWD, the Regional Board, and DHS met on January 3, 2007 to 
discuss DHS comments on the engineering report.   

All items commented on by the Regional Board and DHS were addressed 
satisfactorily by OWD.  Based on discussions at the meeting, OWD agreed to 
develop and submit for DHS approval a “Reliability Plan” for the Ralph W. Chapman 
Water Reclamation Facility (RWCWRF) that will address alternative ways to improve 
reliability and monitoring and will propose a schedule to implement Title 22, Section 
60341(e) requirements that the plant shall have the capability of automatically 
actuating short-term retention or disposal provisions and automatically actuate long-
term storage or disposal provisions including all necessary sensors, instruments, 
valves and other devices to enable fully automatic diversion of untreated or partially 
treated wastewater to approved emergency storage or disposal in the event of failure 
of a treatment process and a manual reset to prevent automatic restart until the 
failure is corrected. 

The initial ROWD (submitted on November 7, 2006) was modified by OWD based on 
Regional Board and DHS comments.  On January 31, 2007 the final version of the 
ROWD, including a revised engineering report, was submitted to the Regional Board 
and DHS and approved by both agencies. 

17. The RWCWRF is a tertiary treatment facility with capacity to treat 1.3 MGD of 
wastewater.  In order to meet demands for recycled water use, OWD has 
supplemented the effluent produced with up to 6.0 MGD of potable water.  OWD’s 
2007 ROWD proposed to substitute the potable water use with tertiary-treated water 
from the City of San Diego South Bay Water Reclamation Plant (SBWRP), which 
should significantly reduce the amount of supplemental potable water required by 
OWD to meet demands.  Recycled water from the SBWRP is regulated by Regional 
Board Order No. 2000-203 and addenda. 

 



Order No. R9-2007-0038  Master Reclamation Permit 
 

 

 5  

18. The annual average daily flow rates for tertiary effluent from the RWCWRF and the 
corresponding percentage of treatment capacity used, average monthly volume of 
tertiary effluent distributed to use sites, average monthly volume of supplemental 
potable water distributed to use sites, and average monthly volume of combined 
tertiary effluent/potable water distributed to use sites for the years 2002-2006 are as 
follows: 

Table 1: RWCWRF Flow Summary 

Annual Average Average Monthly Volume (million gallons) 

Calendar 
Year 

 
Daily 

Tertiary 
Flow Rate 

(MGD) 

Percentage 
of Tertiary 
Treatment 

Capacity (%) 
Tertiary 
Effluent 

Supplemental 
Potable Water 

Total 
Distributed 

2002 1.00 77 30.5 50.6 81.1 

2003 1.08 83 32.9 48.3 81.3 

2004 1.14 88 34.7 66.0 100.7 

2005 1.09 84 33.4 75.8 109.2 

2006 1.10 84 33.3 85.6 118.9 

 

19. The RWCWRF has the ability to control influent flows and in addition, has the ability 
and capacity to discharge excess treated effluent to the Spring Valley Sanitation 
District via a bypass pipeline.  The Spring Valley Sanitation collection system 
transports wastewater to the City of San Diego collection system tributary to the City 
of San Diego Point Loma Wastewater Treatment Plant.  This provides the RWCWRF 
with access to a fail-safe land outfall connection to an ocean outfall at all times under 
the terms of an NPDES permit (Point Loma Ocean Outfall, NPDES No. CA0107409).  
OWD, therefore, is not required to provide wet-weather storage facilities for the 
RWCWRF. 

20. Raw sewage is pumped to the RWCWRF from the Rancho San Diego Pump Station 
and/or the Steele Canyon Pump Station.  The raw sewage enters the plant and 
passes through a rotary screen station, a comminutor station, and a grit chamber.  
Secondary treatment takes place in an activated sludge basin with three fine bubble 
aeration passes followed by secondary sedimentation in three rectangular 
sedimentation tanks.   Skimmings and waste activated sludge (WAS) from the tanks 
are directly discharged to the City of San Diego sewage collection system.  
Secondary-treated effluent is sent to a filtration system, which consists of a rapid mix 
chamber, two flocculation chambers, two down-flow gravity filters, chemical addition 
facilities, a filter backwash system, and a waste backwash system.  Chlorination then 
takes place in the chlorine rapid mix chamber and chlorine contact chamber.  Effluent 
from the chlorine contact chamber flows by gravity to the effluent pump station and is 
pumped to the recycled water storage reservoirs. 



Order No. R9-2007-0038  Master Reclamation Permit 
 

 

 6  

21. A summary of effluent quality data for recycled water produced at the RWCWRF and 
SBWRP from January 2002 through December 2006 is as follows: 

Table 2: RWCWRF and SBWRP Effluent Quality Summary 

RWCWRFa SBWRPa,b 

Constituent Units 

Minimum 
Effluent 
Value 

Maximum 
Effluent 
Value 

Minimum 
Effluent 
Value 

Maximum 
Effluent 
Value 

Total Dissolved 
Solids 

mg/L 670 950 894 929 

Chloride mg/L 130 250 188 235 

Percent sodium % 47.9 55 56.7 58.3 

Sulfate mg/L 180 290 146 165 

Iron mg/L 0.002 0.27 0.022 0.0836 

Manganese mg/L 0.002 0.022 0.00619 0.0121 

Methylene Blue 
Active Substances  

mg/L 0.05 0.76 0.2 0.5 

Boron mg/L 0.28 0.46 0.218 0.392 

Fluoride mg/L 0.026 0.6 0.3 0.4 
a
 Non-detect values are represented by the reported method detection limits. 

b
 SBWRP values are from start-up date in July 2006 through December 2006. 

 

22. In accordance with Section 2200, Title 23 of the California Code of Regulation, the 
threat to water quality and complexity associated with the effluent from the OWD 
RWCWRF is determined to be category 2B.  The tertiary effluent produced is not a 
toxic waste and although there is a potential threat to receiving waters associated 
with effluent discharged from the RWCWRF, it is unlikely to cause long-term loss of 
designated beneficial uses.  These determinations are based on influent wastewater 
characteristics, which are typical of municipal wastewater; the physical, chemical, and 
biological treatment systems that are applied at the plant; and a history of general 
compliance with the current and historical waste discharge requirements. 

23. This Regional Board, acting in accordance with Section 13244 of the California Water 
Code, adopted the Water Quality Control Plan for the San Diego Basin (9), 
(hereinafter Basin Plan) on September 8, 1994.  The Basin Plan was approved by the 
State Water Resources Control Board (State Board) on December 13, 1994.  
Subsequent revisions to the Basin Plan have also been adopted by the Board and 
approved by the State Board.  The Basin Plan contains beneficial uses and water 
quality objectives. 

24. OWD proposes to distribute recycled water to use sites located in the following HAs 
and HSAs: Telegraph (HSA 909.11), La Nacion (HSA 909.12), Otay Valley (HA 



Order No. R9-2007-0038  Master Reclamation Permit 
 

 

 7  

910.20), Tijuana Valley (HA 911.10), and Water Tanks (HSA 911.12).  Tables 2-2 
and 2-5 of the Basin Plan establish the following (existing or potential) beneficial uses 
of the surface waters and ground waters, respectively, in these HAs/HSAs: 

Table 3: Existing and Potential Beneficial Uses at Proposed Use Sites 

Existing or 
Potential 
Beneficial 

Uses HSA 909.11 HSA 909.12 HA 910.20 HA 911.10 HSA 911.12 

Municipal and 
Domestic 
Supply  

GW GW None None GW 

Agricultural 
Supply 

GW GW SW None SW, GW 

Industrial 
Service Supply 

SW, GW SW, GW SW, GW None SW, GW 

Water Contact 
Recreation 

SW SW SW None SW 

Non-contact 
Water 
Recreation 

SW SW SW None SW 

Warm Fresh-
Water Habitat  

SW SW SW None SW 

Wildlife Habitat SW SW SW None SW 

SW – existing or potential surface water beneficial use 
GW – existing or potential ground water beneficial use 
None – No existing or potential surface or groundwater beneficial uses 
 

25. Tables 3-2 and 3-3 of the Basin Plan establish the water quality objectives tabulated 
below for surface and ground waters in the existing and proposed use site areas.  No 
water quality objectives are established in the Basin Plan for surface waters in the 
Tijuana Valley HA (911.10), which includes the Water Tanks HSA (911.12).  No 
beneficial uses are established in the Basin Plan for ground waters in the Otay Valley 
HA (910.20) within and tributary to Salt Creek on the east and Poggi Canyon on the 
west and including the several smaller drainage courses between these tributaries of 
the Otay River.  

Table 4: Water Quality Objectives for Surface Waters at Proposed Use Sites 

Concentration not to be exceeded  
more than 10 percent of the time 

Constituent 
Telegraph HSA 

(909.11)a 
La Nacion HSA 

(909.12)a 
Otay Valley HA 

(910.20) Units 

Total Dissolved Solids 1,500 1,500 1,000 mg/L 

Chloride 500 500 400 mg/L 

Sulfate 500 500 500 mg/L 



Order No. R9-2007-0038  Master Reclamation Permit 
 

 

 8  

Concentration not to be exceeded  
more than 10 percent of the time 

Constituent 
Telegraph HSA 

(909.11)a 
La Nacion HSA 

(909.12)a 
Otay Valley HA 

(910.20) Units 

Percent Sodiumb 60 60 60 % 

Nitrogen and 
Phosphorus 

See Note b 

Iron 0.3 0.3 0.3 mg/L 

Manganese 0.05 0.05 0.05 mg/L 

Methylene Blue Active 
Substances 

0.5 0.5 0.5 mg/L 

Boron 0.75 0.75 0.75 mg/L 

Odor None 

Turbidity 20 20 20 NTU 

Color 20 20 20 Units 

Fluoride No Value No Value 1.0 mg/L 
a
 Water Quality Objectives derived from beneficial uses of overall HA (Lower Sweetwater, 909.10). 

b
 Concentrations of nitrogen and phosphorus, by themselves or in combination with other nutrients, shall be 

maintained at levels below those which stimulate algae and emergent plant growth. Threshold total 
phosphorus (P) concentrations shall not exceed 0.05 mg/L in any stream at the point where it enters any 
standing body of water. A desired goal in order to prevent plant nuisances in streams and other flowing 
waters appears to be 0.1 mg/L total P. These values are not to be exceeded more than 10 percent of the 
time unless studies of the specific water body in question clearly show that water quality objective 
changes are permissible and changes are approved by the Regional Board. Analogous threshold values 
have not been set for nitrogen compounds; however, natural ratios of nitrogen to phosphorus are to be 
determined by surveillance and monitoring and upheld. If data are lacking, a ratio of N:P = 10:1 shall be 
used. 

Table 5: Water Quality Objectives for Ground Waters at Proposed Use Sites 

Concentration not to be exceeded  
more than 10 percent of the time 

Constituent 

Telegraph 
HSA 

(909.11) 

La Nacion 
HSA 

(909.12) 

Tijuana 
Valley HA 
(911.10) 

Water 
Tanks HSA 
(911.12) a Units 

Total Dissolved Solids 3,000 1,500 2,500 2,500 mg/L 

Chloride 750 500 550 550 mg/L 

Sulfate 500 500 900 900 mg/L 

Percent Sodium b 60 60 70 70 % 